
Passaic Valley Sewerage Commission                      October 2020 

PVSC Treatment District Regional Long Term Control Plan 

 
 

Appendix F 
 

Selection and Implementation of Alternatives Report  
for PVSC 

 
  



 

 

 

 

 

SELECTION AND IMPLEMENTATION OF ALTERNATIVES REPORT 

 

 

 

 

 

Passaic Valley Sewerage Commission (NJ 0021016) 

 

 

 

 

 

 

Passaic Valley Sewerage Commission 

Essex County 

600 Wilson Avenue 

Newark, New Jersey 
 

 
 
 

September 2020 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 1 of 45 
 
 

 

TABLE OF CONTENTS 
 
SECTION A - INTRODUCTION .................................................................................................. 4 
[...]
meet the requirements of the CWA and allow for public involvement during the decision-making 
process. 
 
The USEPA’s Combined Sewer Overflows Guidance for Long-Term Control Plan,  dated 
September 1995, provides guidance to CSO communities to assist them in developing 
appropriate, site-specific programs to control CSOs in compliance with documented NPDES 
permit programs and Clean Water Act requirements.  
 
The CSO Control Policy contains four key principles, incorporated as part of the development of 
this LTCP report, with the goal of providing CSO controls that are cost-effective and meet the 
requirements of the CWA:  

 Provide clear levels of control that would be presumed to meet appropriate health and 
environmental objectives 

 Provide sufficient flexibility to municipalities, especially those that are financially 
disadvantaged, to consider the site-specific nature of CSOs and to determine the most 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 9 of 45 
 
 

 

cost-effective means of reducing pollutants and meeting CWA objectives and 
requirements 

 Allow a phased approach for implementation of CSO controls considering a community’s 
financial capability 

 Review and revise, as appropriate, WQS and their implementation procedures when 
developing long-term CSO control plans to reflect the site-specific wet weather impacts 
of CSOs. 

A.2.3 Long Term Control Plan Approach 

The USEPA’s CSO Control Policy and the NJPDES Permit expect that a CSO Control Plan will 
develop a “reasonable range” of alternatives and should adopt one of the following approaches: 
the “Presumption” approach, or the “Demonstration” approach for each group of hydraulically 
connected CSOs.       
 

 Under the “Presumption” approach a CSO LTCP is presumed to meet water quality 
provided one of the three following criteria is satisfied:  

i. “No more than an average of four overflow events per year… as the result of a 
precipitation event that does not receive the minimum treatment specified below; or 

ii. The elimination of the capture for treatment of no less than 85% by volume of the 
combined sewage volume collected in the CSS during precipitation events on a 
system-wide annual average basis; or  

iii. The elimination or removal of no less than the mass of the pollutants identified as 
causing water quality impairment through the sewer system characterization, 
monitoring, and modeling effort, for the volumes that would be eliminated or 
captured for treatment under paragraph ii. above.”  

 Under the “Demonstration” approach a Permittee may demonstrate that a selected control 
program though not meeting the criteria specified in II.C.4.a. [Presumption Approach], 
“…is adequate to meet the water quality-based requirements of the CWA. To be a 
successful demonstration, the Permittee should demonstrate each of the following: 

i. The planned control program is adequate to meet WQS and protect designated uses, 
unless WQS or uses cannot be met as a result of natural background conditions or 
pollution sources other than CSOs; 

ii. The CSO discharges remaining after implementation of the planned control program 
will not preclude the attainment of WQS or the receiving waters’ designated uses or 
contribute to their impairment. Where WQS and designated uses are not met in part 
because of natural background conditions or pollution sources other than CSOs, a 
total maximum daily load, including a wasteload allocation and a load allocation, or 
other means should be used to apportion pollutant loads; 

iii. The planned control program will provide the maximum pollution reduction 
benefits reasonably attainable; and 

iv. The planned control program is designated to allow cost effective expansion or cost 
effective retrofitting if additional controls are subsequently determined to be 
necessary to meet WQS or designated uses.” 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 10 of 45 
 
 

 

Given that PVSC does not own or operate any CSO discharge outfalls, accurate measurement of 
the effectiveness of a CSO control program through the Demonstration Approach, specifically the 
effects of the program on water quality, may not be feasible. This renders the Presumption 
Approach a better tool to measure effectiveness of the program to be implemented by PVSC, under 
which CSO volume capture can be assessed through modeling and metering of increased wet 
weather flow conveyed for treatment at the WRRF. Selection of the Presumption Approach to 
evaluate the PVSC selected alternative is also consistent with the approach applied at the regional 
level as well as by each Permittee at the municipal level.  Due to the various CSO discharge 
locations to several water bodies with significantly different background conditions related to non-
CSO sources, the Presumption Approach was determined to be a better tool to evaluate the 
effectiveness of the control programs, both at the municipal and regional level.  
 
A range of alternatives were identified as part of the Development and Evaluation of Alternatives 
Report (DEAR). The PVSC DEAR was submitted to NJDEP in June 2019, and revised in 
November 2019, as Appendix A to the Regional DEAR, developed for the CSS PVSC Treatment 
District. The PVSC DEAR was approved by the NJDEP on January 2020.The alternatives in the 
DEAR were evaluated for effectiveness to reduce CSO at varying levels of control (0, 4, 8, 12, and 
20 overflow events per year, and 85% CSO volume capture) at the regional and municipal levels. 
Given that PVSC does not own or operate any CSO outfalls, the PVSC Recommended Alternative 
could not be evaluated for the reduction of yearly CSO overflow events or percent capture.  Thus, 
PVSC applied the Presumption Approach of achieving a minimum of 85% capture by volume on 
an annual average (typical year), consistent with the approach selected by Permittees for their 
individual plans. However, since PVSC does not own or operate any CSO outfalls, it is noted that 
the PVSC Recommended Alternative as discussed in Section F of this Report is intended to 
complement the implementation of alternatives that are being proposed by the Permittees within 
the PVSC Treatment District.  Therefore, the placement into operation of the PVSC Recommended 
Alternative shall be the performance criteria that will be used for the PVSC Recommended LTCP 
capital project since the implementation of the capital projects by the other Permittees are required 
to collectively achieve 85% capture by volume. 

A.2.4 NJPDES Discharge Requirements 

PVSC is authorized by the NJDEP to discharge to the Upper New York Bay through Outfall 
001A under the NJPDES permit number NJ0021016. Discharges to the Upper Newark Bay 
through Outfall 002A are allowed when the hydraulic capacity of Outfall 001A to Upper New 
York Bay is exceeded during periods of heavy precipitation. All effluent discharged to the Upper 
Newark Bay is required under PVSC’s NJPDES Permit to receive the same treatment as effluent 
discharged to the Upper New York Bay. There is no bypassing of any treatment steps in the 
current operation.  
 
The stream classifications for the receiving waters (Upper Newark Bay and Upper New York 
Bay) according to the New Jersey Administrative Code (N.J.A.C) are detailed in Table A-2 and 
Table A-3 respectively. 
 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 11 of 45 
 
 

 

Table A-2: N.J.A.C for the Newark Bay 

Classification Designated Use(s) Indicator Bacteria 
Criteria (cfu per 

100mL) 

SE3 Secondary Contact Fecal Coliform 1500 GM 

 
 

Table A-3: N.J.A.C for the New York Bay 

Classification Designated Use(s) Indicator Bacteria 
Criteria (cfu per 

100mL) 

SE2 Secondary Contact Fecal Coliform 770 GM 

 OVERVIEW OF PVSC FACILITIES 

PVSC owns and operates one of the nation’s largest wastewater treatment facilities located in 
Newark, NJ on a 162-acre plant site. The PVSC Water Resources Recovery Facility (WRRF) is 
permitted for treatment of an annual average design flow of 330 million gallons per day (MGD). 
During wet weather, PVSC treats up to 400 MGD as required by its NJPDES Permit.  Long term 
sustained treatment of wet weather flows in excess of 400 MGD is currently not feasible due to 
limitations in the current treatment capacity at the final clarifiers. However, on December 10, 
2019, PVSC’s NJPDES Permit was modified for interim bypass authorization which will allow 
the acceptance of additional wet weather flows that are currently untreated and discharged as 
CSOs. 
 
Figure A-3 provides a site aerial of the PVSC WRRF.   

 
 
 
 
 
 
 
 
 
 
 
 
 

Figure A-3:  Aerial of the PVSC WRRF (Source:  Hazen and Sawyer, NPA 2019) 

Upon entering the PVSC WRRF, wastewater is screened, de-gritted, and conveyed through a 
channel to the Influent Pumping Station and the Wet Weather Pumping Station. Flow is then 
lifted by a combination of six (6) Archimedes screw pumps and three centrifugal pumps to the 
Primary Clarifiers.  The Hudson County flow, which includes flow from the cities of Jersey City, 
Bayonne, North Bergen, and South Kearny, enters the WRRF at the afterbay of the Influent 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 12 of 45 
 
 

 

Pumping Station just before the Primary Clarifiers.  Following primary clarification, the 
combined flows then enter secondary treatment consisting of Aeration Tanks which utilize a pure 
oxygen activated sludge process and Final Clarifiers.  Treated wastewater is disinfected with 
sodium hypochlorite upon entering the Effluent Pumping Station and is pumped to one of two 
outfalls. The main outfall (001A) discharges to the Upper New York Bay, and flow in excess of 
the capacity of the main outfall is conveyed to a chlorine contact tank. This excess flow will then 
be dechlorinated using sodium bisulfite prior to discharging to Newark Bay via secondary outfall 
(002A). 
 
Solids from the Primary Clarifiers and Waste Sludge from the Aeration Tanks are collected and 
thickened at the gravity Sludge Thickeners.  Thickened sludge is then processed through the 
Thickening Centrifuges to reduce the liquid volume.  A wet-air oxidation process known as 
Zimpro is applied to stabilize and condition the sludge for dewatering before it is further reduced 
in volume in Decant Tanks.  Sludge is then dewatered in filter presses and is then stored in cake 
silos prior to beneficially being used as landfill daily cover. 
 

A.3.1 Combined Sewer System 

Combined sewer systems are legacy systems of the country's early wastewater infrastructure 
when communities built sewer systems to collect both storm water and sanitary sewage in the 
same piping system.  During dry periods, the CSS conveys the wastewater typically to a 
wastewater treatment facility (or WRRF) for treatment prior to discharge to receiving water 
bodies.  However, during wet weather, stormwater is combined with wastewater and the volume 
of combined sewage can sometimes exceed the capacity of the CSS or WRRF.  When the 
capacity of the CSS or WRRF is exceeded, regulator structures exist along local collector sewers 
in the CSS to relieve excess combined sewer volume through a combined sewer outfall (CSO) 
and into receiving waters.  CSOs are equipped with solid and floatables controls (e.g. netting 
facilities and screens) to reduce solid waste prior to discharge.  
 
PVSC provides wastewater treatment service to 48 municipalities within Bergen, Hudson, Essex, 
Passaic, and Union counties in the Passaic Valley Treatment District located in Northeast New 
Jersey.  The PVSC WRRF receives combined sewer flow from three sources:  
 

1. the Main Interceptor Sewer,  
2. the South Side Interceptor, and the  
3. Hudson County Force Main (HCFM).  

 
PVSC owns, operates and maintains parts of the system that convey wastewater, such as the 
Main Interceptor, various branch interceptor sewers, and several pumping stations.  The Main 
Interceptor begins at Prospect Street in Paterson and generally follows the alignment of the 
Passaic River to the PVSC WRRF.  The Main Interceptor is approximately 22 miles long and 
ranges from 3.75 to 12.5 feet in diameter.  
 
PVSC does not own, operate, or maintain any of the CSO outfalls within the PVSC Treatment 
District, the South Side Interceptor service area, or the Hudson County Force Main service area. 
The South Side Interceptor is located entirely within the City of Newark.  The Hudson County 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 13 of 45 
 
 

 

Force Main receives combined sewer flow from the cities of Jersey City, Bayonne, North 
Bergen, and South Kearny.  The extent of the PVSC Treatment District and the CSO outfalls 
within the study area are illustrated in Figure A-4. 

 CONTENTS OF THIS REPORT 

This SIAR evaluates a range of CSO control alternatives intended to meet the requirements of 
the 1994 EPA CSO Policy and Federal Water Pollution Control Act, CWA of 1972, as well as 
the NJPDES Permit, effective October 9, 2015 and last modified on December 10, 2019.  As 
required by the NJPDES Permit Part IV Section G.4.e, this SIAR utilizes models to simulate the 
existing conditions and the expected conditions after the construction and operation of the 
chosen alternative.  The SIAR evaluates the practical and technical feasibility of the proposed 
CSO control alternative, with the goal of achieving the water quality-based requirements of the 
CWA through the construction and implementation of various remedial controls and the 
combination of such controls and activities.  
 
An overview of the organization and contents of this SIAR is provided in Table A-4.  
 

Table A-4: Selection and Implementation of Alternatives Report Contents and 

Organization 

Section Topics Covered 

A 
Introduction and 

Background 
Documents the problem, definition, background, project 

description, summary and table of contents 

B 
Screening of CSO 

Control Technologies 

Describes the technology screening process used to 
determine the CSO control technologies advanced for 

analysis in Section D 

C 
Evaluation of 
Alternatives 

Describes the process used to develop and evaluate 
alternatives from the technologies advanced from Section B 

D 
Selection of 

Recommended LTCP 
Describes the selected alternative for the recommended 

LTCP and the selection process 

E Financial Capability  Describes the affordability of the selected PVSC alternative 

F 
Recommended Long 

Term Control Plan 
Describes the recommended plan for PVSC’s LTCP efforts 

  



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 14 of 45 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure A-4:  PVSC Treatment District and CSO Outfalls 



Passaic Valley Sewerage Commission  September 2020 
Selection and Implementation of Alternatives Report Page 15 of 45 

 

 

SECTION B -  SCREENING OF CSO CONTROL TECHNOLOGIES  

  INTRODUCTION 

This section of the SIAR summarizes the CSO control technology screening process performed 
in the Development and Evaluation of Alternatives Report (DEAR).  The PVSC DEAR was 
submitted to NJDEP in June 2019, and revised in November 2019, as Appendix A to the 
Regional DEAR, developed for the CSS PVSC Treatment District.  The PVSC DEAR was 
approved by the NJDEP on January 2020.  The Regional and PVSC DEARs were developed in 
compliance with the requirements of NJPDES Permit No. NJ0021016 issued to PVSC.  As part 
of the PVSC DEAR, PVSC screened various CSO technologies in order to determine the CSO 
control technologies with the greatest potential to meet the requirements of the NJPDES Permit, 
[...]
Figure 4-21: RAS Storage Process Flow Diagram ..................................................................................... 48	
Figure 4-22: Rerouted Recycle Streams Site Layout .................................................................................. 50	
Figure 4-23: Rerouted Recycle Streams Process Flow Diagram ................................................................ 51	
Figure 4-24. PVSC WWTP FC flow path ................................................................................................... 52	
Figure 4-25: Effluent Launder in Bay C, FC 1 ........................................................................................... 53	
Figure 4-26. Alternative FC flow path ........................................................................................................ 53	
Figure 4-27: Modifications to FCs Site Layout .......................................................................................... 54	
Figure 4-28: Modifications to FCs Process Flow Diagram ........................................................................ 55	
Figure 4-29: BioMag® Process Schematic (courtesy Evoqua) .................................................................. 57	
Figure 4-30: Standby Power Generation Facility ....................................................................................... 58	
Figure 4-31: Site Associated with Passaic Superfund Cleanup .................................................................. 58	

 

	  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

   |   Table of Contents v 

List of Appendices 

Appendix A: Cost Estimate Details 

Appendix B: Public Participation Presentation 
	

 

List of Attachments 

	

Attachment 1: Report on additional data collection and Performance Assessment using 

Computational Fluid dynamics (CFD) 3-dimensional modeling of the Final Settling Tanks at the 

Passaic Valley Sewerage Commissioners (PVSC) Waste Water Treatment Plant, April 2015 

 

Attachment 2: Sensitivity Assessment of the Final Settling Tanks at the Passaic Valley 

Sewerage Commission (PVSC) with the aid of a 3D CFD Model, March 2017  

 
Attachment 3: Sodium Hypochlorite Storage Facilities Upgrade Project Investigation Phase - 

Findings Summary, May 21, 2014

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Introduction 1 
	

1. Introduction   

1.1 Objective 

The Passaic Valley Sewerage Commissioners (PVSC) owns and operates one of the nation’s largest 
wastewater treatment facilities. With an annual average design treatment capacity flow of 330 million 
gallons per day (mgd), PVSC is currently evaluating alternatives to expand its wet weather treatment 
capacity to 720 mgd while maintaining compliance with all conditions and requirements of its New Jersey 
Pollutant Discharge Elimination System (NJPDES) permit, and avoiding costly, complex, and unproven 
upgrades.  Currently, PVSC’s secondary treatment train is limited to an instantaneous flow of 400 mgd 
based on historical plant observations, numerous studies involving site specific sampling, stress-testing, 
and Computational Fluid Dynamics (CFD) modeling of the secondary clarification process. Permit 
compliance cannot be guaranteed with instantaneous flows higher than 400 mgd under all process 
conditions.  The capacity limitation which is primarily associated with the Final Clarifiers (FCs) is 
addressed in this report by examining several alternatives with the intention of increasing the plant’s 
overall treatment capacity.  

1.2 Procedures of Analysis 

An analysis of historical plant influent, performance, and operating data and previously conducted 
feasibility studies provided the starting point and foundation for the results presented herein. This 
foundation was combined with the use of sophisticated, plant-specific modeling tools calibrated to 
historical PVSC operations and processes (Infoworks for hydraulic modeling, BioWin process modeling, 
and CFD modeling of secondary clarification) and construction cost estimates to determine the 
effectiveness and feasibility of implementing operational and/or infrastructure changes to meet the 
objective of increasing wet weather treatment capacity at the PVSC wastewater treatment facility. 

Historical data and limited field sampling provided influent loading conditions, operational conditions, 
and effluent quality with which to calibrate and validate the modeling tools.  BioWin and CFD models 
were combined dynamically to predict secondary plant performance. These tools were applied to various 
potential wet weather treatment alternatives to predict treatment capacities and effluent quality.  

Effectiveness, schedule of implementation, and costs of each alternative were estimated to determine the 
feasibility of actual implementation of the various alternatives.  The need for additional testing and 
current status in the industry at plants of a similar size and treatment process was also taken into account 
to determine the feasibility of the various alternatives. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 2 
	

2. Description of Existing System  

2.1 Plant History 

Construction of the original plant facilities, which provided only primary treatment for an average 
wastewater flow of about 150 mgd, was completed in 1924. Since then, numerous plant expansions have 
been constructed to increase capacity. In the 1930s and 1940s, additional sedimentation basins were 
constructed. In the 1950s and 1960s, the sedimentation basins were mechanized, and their capacity was 
increased. Sludge handling facilities were added, and modifications were made to the grit chambers and 
screenings facility. 

Additional construction of a grit and screenings chamber, grit and screenings incinerator facilities, and 
chlorination facilities were initiated in the early 1970s to improve treatment, increase capacity, and 
implement Environmental Protection Agency (EPA) disinfection requirements. 

To bring the plant into full compliance with more stringent EPA requirements on water quality, 
construction of an upgrade to secondary treatment levels with a full replacement of the existing primary 
clarifiers began in 1977.  Secondary plant start-up occurred in October of 1981, and full plant start-up 
with the new primary clarifiers occurred in December of 1985. 

To meet the March 17, 1991 New Jersey Department of Environmental Protection (NJDEP) deadline to 
end Sludge Ocean Dumping, a new Interim Sludge Dewatering Facility was constructed, with start-up on 
March 11, 1991. Dewatered Sludge Cake was shipped by rail to various landfills until September 1996 
when landfilling was stopped and beneficial reuse of sludge cake through daily landfill cover began. 

2.2 Current Plant Treatment Operations 

The PVSC facility is one of the largest wastewater facilities in the United States.  It is located in Newark, 
NJ on a 162-acre plant site, and has the capacity to discharge 330 mgd (annual average) of treated 
wastewater.  Figure 2-1 provides a site aerial.  PVSC provides secondary treatment using a high purity 
oxygen activate sludge (HPOAS) process.  

A description of the various treatment processes and major equipment are provided below and called out 
in Figure 2-2, with a focused view of the liquid treatment train shown in Figure 2-3.  The units currently 
in operation include: 

 Preliminary Treatment facilities containing six 12 ft. wide climber bar screens with six gravity 
grit channels 

 An Influent Pumping Station containing six 90 mgd screw pumps 
 Four wet weather pumps, pumps No. 1 through 3 with a 100-125 mgd capacity (note pump No. 

1 is currently out of service), pump No. 4 with a 225 mgd capacity 
 Twelve Traveling Bridge Primary Clarifiers (PCs), each 90 ft. by 280 ft. by 12 ft. deep 
 Twelve four-compartment Biological Oxygenation Tanks, each 58 ft. by 235 ft. by 30 ft. deep, 

with mixer-type rotating surface aerators utilizing pure oxygen 
 Return and Waste Activated Sludge (RAS and WAS) Pumps; three 75 mgd RAS screw pumps 

and four 5 mgd WAS pumps 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 3 
	

 Two Oxygen Production Plants designed to produce 500 tons of pure oxygen per day with a 
storage tank which can hold 2,000 tons of liquid oxygen at minus 280°F 

 Twelve three-compartment Slip Tube Final Clarifiers (FCs), each 120 ft. by 362 ft. by 14 ft. 
deep 

 An Effluent Pumping Station with four 250 to 310 mgd pumps 
 A Sodium Hypochlorite Chlorination facility consisting of five 30,000-gallon storage tanks and 

three metering pumps; three 14 gpm pumps, with a total capacity of 42 gpm and firm capacity 
of 28 gpm  

 A Gravity Thickener complex with twelve 100-foot-diameter, 24 feet deep (from weir to 
bottom of cone) units with 24 (320 gpm) thickened sludge pumps (note, not all tanks are used 
as thickeners) 

 Four 1,200 gpm thickening centrifuges to increase the sludge solids content from the Gravity 
Thickeners 

 A twelve-train Sludge Heat Treatment Facility (ZIMPRO) capable of stabilizing and sterilizing 
sludge by means of heating to 390°F at a pressure of 650 psi. Each train can treat 260 gpm of 
sludge, and not all trains are available for use. 

 Six covered Decant Tanks 85 ft. diameter by 30 ft. deep, used to concentrate the stabilized 
sludge, with 12 decant (440 gpm) sludge pumps 

 A Supernatant Treatment Plant (STP) utilizing 4 extended aeration activated sludge trains to 
decrease the high pollutant load in the liquid fraction of the treated sludge before it is returned 
to the main treatment plant (available if needed, but currently not in use and would need 
significant rehabilitation); 

 Five, two-meter by two-meter, recessed chamber filter presses to dewater the heat-treated 
sludge  

The infrastructure described above for the liquid and solids treatment trains at PVSC can provide reliable 
conveyance and treatment for all dry weather flows and loads, allowing for the annual average design 
treatment flow of 330 mgd plus an appropriate quantity of wet weather flow. The plant infrastructure also 
has hydraulic capacity for instantaneous wet weather flows up to 720 mgd through preliminary, primary 
and secondary unit processes.   

PVSC’s secondary treatment plant is properly operated and maintained and has been designed to meet 
secondary limits (actual limits provided in Table 2-1) for flows greater than peak dry weather flows and 
consistently maintains permit compliance through its secondary treatment processes up to an 
instantaneous wet weather flow of 400 mgd.  The long-standing challenge at PVSC is the impact of wet 
weather flows on New Jersey Pollutant Discharge Elimination System (NJPDES) effluent pollutant 
concentrations limits and percent removals for Carbonaceous Biochemical Oxygen Demand (CBOD) and 
Total Suspended Solids (TSS) associated with FC performance. The unique FCs have three sequential 
circular sludge collector mechanisms in large rectangular tanks and have caused a bottleneck in the wet 
weather capacity of the PVSC plant.   Despite the challenges with the FCs, PVSC has not been issued a 
significant Notice of Violation of non-compliance due to failures of the operation or maintenance of its 
secondary treatment processes in over 15 years.  See Section 2.7 for further details on the assessment of 
the existing FCs. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 4 
	

2.3 Process Flow Diagram 

The PVSC process flow diagrams shown in Figure 2-4 and Figure 2-5 depict the plant’s operation in dry 
and wet weather, respectively.  Due to the capacity of the secondary treatment system (further discussed 
in Section 2.7), flow to the plant is limited during wet weather events by closing upstream interceptor 
regulator gates.  Up to six of the plant’s twelve PCs are used to store and equalize influent wet weather 
flow, which is then bled back into the treatment process as the storm subsides (further discussed in 
Section 2.4).  At high flow operation and depending upon the tidal condition, flows in excess of the 
capacity of the main outfall (Outfall 001A) to the Upper New York Bay are directed to a separate chlorine 
contact tank for disinfection and discharge through a second outfall to the Newark Bay (Outfall 002A). 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 5 
	

 

 

Figure 2-1: PVSC Aerial

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 6 
	

 

Figure 2-2: PVSC Site Plan and Treatment Facilities

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 7 
	

 

Figure 2-3: PVSC Site Plan and Treatment Facilities – Liquid Treatment 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 8 
	

 

 

Figure 2-4: PVSC Dry Weather Process Flow Diagram 

Note, both dry and wet weather pumps are utilized during dry weather conditions to ensure all equipment is available and functional during 
wet weather events. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 9 
	

 

Figure 2-5: PVSC Wet Weather Process Flow Diagram 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Description of Existing System 10 
	

2.4 Current Wet Weather Flow Process 
	

During wet weather events, CSO regulator gates are utilized to maintain flows in the treatment plant to 
prevent non-compliance with PVSC’s NJPDES permit treatment requirements and prevent washout of 
biomass from the FCs. Note, CSO regulators are not activated in dry weather.  When the influent flow 
reaches an instantaneous maximum of 350 mgd during a wet weather event, all regulator gates are closed 
with the exception of the Clay Street regulator.  

In order to reduce the amount of CSO, PVSC has implemented an operating procedure to convert 
available offline PCs to wet weather flow storage.  When the influent flow reaches an instantaneous 
maximum of 400 mgd during a wet weather event, up to six PCs are filled with influent flow for storage.  
When the available PCs are full, and flow to the plant is still above 400 mgd, the Clay Street regulator is 
closed if required.  Notification emails are sent to the Newark Regulator Use Notification Group when 
[...]
increase is similar in magnitude to the increased loads experienced during maximum 30-day loading 
conditions, detailed in Table 4-2.   

Table 4-1: PVSC Historical Dry and Wet Weather Influent 

  Dry Weather Qinf < 285 mgd Wet Weather Qinf > 285 mgd 
Influent cBOD mg/L 185 143 

Influent cBOD Load lb/d 330,000 380,000 
Influent COD mg/L 440 361 

Influent COD Load lb/d 790,000 960,000 
Influent TSS mg/L 158 149 

Influent TSS Load lb/d 290,000 400,000 

Table 4-2: PVSC Historical Wet Weather, Annual Avg, Max Mo, and Max 30-d Influent Loads 

  Wet Weather Qinf > 
285 mgd 

Annual Average 
Load 

Max Month Load Max 30d Load

Influent cBOD Load lb/d 380,000 330,000 370,000 380,000 
Influent COD Load lb/d 960,000 810,000 900,000 940,000 
Influent TSS Load lb/d 400,000 300,000 340,000 350,000 

For the alternatives analysis, the maximum 30-day loading conditions were used during the simulated wet 
weather event, annual average loading conditions used in the dry weather conditions preceding and 
following the wet weather. 

4.1.2 Primary Clarifier Removals 

A summary of historical dry and wet weather primary effluent and PC removals is provided in  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 24 
	

Table 4-3.  As shown, primary removals do not show a significant change during wet weather.  To take 
into account the typical increase in PCs in service during wet weather events, a PC TSS removal of 40% 
was used for the alternatives analysis.  Alternatives using Chemically Enhanced Primary Treatment 
(CEPT) assumed a conservative PC TSS removal of 70%. 
	  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 25 
	

Table 4-3: PVSC Historical Dry and Wet Weather Primary Tank Performance 

  Dry Weather Qinf < 285 mgd Wet Weather Qinf > 285 mgd 
PE COD mg/L 347 295 

PE COD Load lb/d 638,500 786,800 
COD % removal  % 26% 27% 

PE TSS mg/L 87 85 
PE TSS Load lb/d 154,600 227,700 

TSS % removal  % 48% 45% 

4.1.3 Biological Treatment Requirements 

Solids retention time (SRT), defined as the average time the activated sludge solids are in the system, is 
an important operating parameter of an activated sludge wastewater treatment plant and is calculated by 
dividing the mass of solids in the oxygenation tanks by the mass of solids leaving the treatment process 
via the effluent or WAS.  A minimum SRT is important to ensure that CBOD removal targets are 
achieved and that sufficient bioflocculation occurs to promote settling in the FCs. 

Figure 4-1 shows the average SRT at PVSC, based on historical data from 2014 through 2017, has been 
1.5 days, and Figure 4-2 demonstrates that the lowest effluent TSS effluent has been observed at SRTs 
ranging from 1.3 to 2.1 days.  To ensure sufficient biological treatment, an SRT of 1.5 days was targeted 
to determine the solids inventories needed for the analysis of each alternative. 

 

Figure 4-1: PVSC Historical SRT 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5 5

SRT (d)

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 26 
	

 

Figure 4-2: Effluent TSS Observations at varying SRT Ranges 

4.1.4 Hydrograph 

The hydrograph used in this analysis was taken from PVSC’s updated Infoworks model of its collection 
system. The storm event from the Infoworks model was ratioed up to have a maximum peak wet weather 
influent of 720 mgd and extended to last 48 hours, to provide for a more conservative, realistic storm 
event.  The resulting hydrograph used in the alternatives evaluation is shown in Figure 4-3. 

 

Figure 4-3: Wet Weather Hydrograph modeled 

0

100

200

300

400

500

600

700

800

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

6:
0
0 
PM

12
:0
0
 A
M

6:
0
0 
A
M

12
:0
0
 P
M

In
fl
u
en
t F
lo
w
 (m

gd
)

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 27 
	

4.2 Analysis of Alternatives 

Based upon CFD modeling built from historical plant data, performance, and stress testing, the wet 
weather capacity of PVSC under current operations is limited to an instantaneous flow of 400 mgd. 
Several alternatives were examined to increase the wet weather capacity of PVSC, including both 
operational modifications and changes to infrastructure.  The following sub-sections will describe the 
alternatives, provide a high-level screening for feasibility, and discuss the results of the analysis of each 
alternative. 

For each alternative carried through to analysis, results are summarized and discussed in detail in the 
following subsections.  Relevant insights from hydraulic modeling, BioWin process modeling to predict 
solids loading to the FCs, and CFD modeling of solids settling and effluent quality are discussed.  For 
most alternatives, the capacity of the FCs limits PVSC’s overall treatment capacity, with flow restrictions 
based on Surface Overflow Rate (SOR) and load restrictions based on Solids Loading Rate (SLR).  
Modeling demonstrated that the following limitations, identified throughout each alternative analysis, 
impact effluent quality: 

 Aeration (oxygenation) Tank Effluent MLSS (AEMLSS) – Effluent deterioration is expected 
(due to insufficient bioflocculation) at low SRTs, corresponding to an AEMLSS equal to or 
below approximately 1,200 mg/L 

 Final Clarifier SOR – Effluent deterioration is expected with an SOR equal to or above 
approximately 800 gpd/ft2 at poor settling conditions (corresponding to 400 mgd influent flow).  
Note, SORs as high as 1,100 gpd/ft2 are acceptable at lower SLRs, which can be achieved with 
some of the discussed alternatives. 

 Final Clarifier SLR – Effluent deterioration is expected with an SLR equal to or above 
approximately 30.0 lbd/ft2 

 
Based on the 720 mgd capacity of the entire treatment train, with the exception of the FCs, PVSC 
evaluated wet weather flow treatment alternatives for their feasibility to treat plant influent flows between 
400 and 720 mgd.  Table 4-4 gives the list of alternatives considered and the maximum flow through the 
plant, with the reasons for limitations preventing the goal of 720 mgd influent flow discussed in the 
following sections. 

Table 4-4: Summary of Maximum Plant Flow Results 

 Alternative Maximum flow for reliable treatment (mgd) 
Operational 

Modifications 
CEPT 400 

Modifications to 
Infrastructure 

Secondary Bypass 720 
Step-Feed 400 (up to 550*) 
BioActiflo 720 

RAS Storage 400 (up to 550*) 
Rerouting Recycle Streams 400 

Structural Modifications to the FSTs 600 

*Several alternatives would require testing/demonstration to confirm capacity and process reliability. 

 

 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 28 
	

4.2.1 Operational Modifications 

4.2.1.1 Chemically Enhanced Primary Treatment 

4.2.1.1.1 Process Description and High-Level Screening 

Chemically Enhanced Primary Treatment (CEPT) includes the addition of chemicals to enhance primary 
settling to increase removal efficiency and overall secondary primary treatment capacity and. This process 
consists of coagulation, flocculation and sedimentation. Coagulation is the process whereby charged 
particles within the waste stream are neutralized or colloids destabilized by the addition of chemicals such 
as metal salts and some polymers, so that they can adhere to each other. Flocculation is defined as the 
aggregation of coagulated particles to form large groups of particles, or floc. This process of forming floc 
can be enhanced with the use of polymers. The larger particle aggregates, or flocs, settle faster thereby 
enhancing treatment efficiency. Specifically, the addition of chemical coagulants and polymer allows for 
the increased removal of suspended solids and its associated biochemical oxygen demand, as shown in 
Table 4-5. 

 Table 4-5: Typical PC Removals with and without CEPT 

 Conventional CEPT 
TSS 40 – 60%  70 – 85% 
BOD 20 – 50 %  50 – 70% 

Coagulants, such as Ferric Chloride, Aluminum Sulfate, or Polyaluminum Chloride, are used to neutralize 
charged particles or de-stabilize colloids.  Flocculation with polymer encourages fine particles to clump 
together into larger particles that can more easily settle.  Using CEPT, higher primary surface overflow 
rates of 3,000 to 10,000 gpd/sf can be achieved as compared to conventional primary clarification, which 
are typically limited to 2,000 to 3,000 gpd/sf. 

A diagram of the CEPT process along with general chemical dosing information is shown in Figure 4-4. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 29 
	

 

Figure 4-4: CEPT Process 

4.2.1.1.2 Alternatives Analysis 

Figure 4-5 shows how CEPT could be incorporated into PVSC’s existing treatment process.  Ferric 
Chloride addition to the PCs would be initiated during wet weather, with a dosage of 15-40 mg/L, and 
anionic polymer with a dosage of 1.5-4.0 mg/L.   

During wet weather, there would be an increase in primary sludge, on the order of 100,000 lb/d, due to 
the addition of chemicals (ferric and polymer), however this additional load would be temporary.  

 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 30 
	

 

Figure 4-5: CEPT Process Flow Diagram 

Results from the modeling analysis examining the potential for 720 mgd of influent plant flow with 
operational CEPT implementation are summarized in Table 4-6. 

Table 4-6: CEPT Results 

  Details 
Flow through Plant 720 mgd  

Maximum Flow through 
Secondary Treatment 

720 mgd No bypass used in this option 

MLSS Concentration to the 
FCs 

~2,200-4,100 mg/L Solids concentrations dictated by an SRT of 
1.5 days, with improved PC removals during 

wet weather (70% removal) due to CEPT 
Estimated Effluent Quality >45 mg/L SOR of 1,400 gpd/ft2 (based on 12 FCs 

online, 720 mgd influent flow, and 15 mgd 
internal recycle) limits the treatment capacity 
and prevents compliance with effluent limits.  
Additionally, the SLR observed increases to 
as high as 33 lbd/ft2, which would prevent 

compliance with effluent limits. 
Key changes to 

equipment/infrastructure 
Chemical dosing, storage, and 

delivery unit needed 
Assumed dosage of 20 mg/L ferric and 2 
mg/L polymer, to be confirmed with jar 

testing 
Operational Requirements Wet weather operational 

practices will be needed to 
initiate and end chemical 

addition based on wet weather 
duration 

Bench scale testing of the impact of CEPT 
on raw influent flow to PVSC is 

recommended to determine efficacy and 
refine dosing strategies 

A wet-weather CEPT strategy cannot achieve effluent permit compliance at 720 mgd, and does not 
appreciably increase secondary treatment capacity above 400 mgd, due to high PC removals already 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 31 
	

observed and the substantial solids loading from internal recycles, currently directed to the head of the 
oxygenation tanks.  

4.2.2 Modifications to Infrastructure 

4.2.2.1 Secondary Bypass 

4.2.2.1.1 Process Description and High-Level Screening 

Routing a stream of primary effluent around secondary treatment, to be combined prior to disinfection 
and effluent discharge, is a common method to increase a plant’s wet weather capacity.  Bypass piping 
would be installed from the primary effluent channel, upstream of the location where sludge recycles are 
returned, to carry flow to the FC effluent channel, where it would mix with secondary effluent and flow to 
disinfection and discharge.  This process would avoid overloading the secondary treatment system while 
still providing the benefits of primary settling and disinfection prior to discharge. 

4.2.2.1.2 Alternatives Analysis 

Figure 4-6 and Figure 4-7 show how a secondary bypass could be incorporated into PVSC’s existing site 
plan and treatment process.  Bypass piping would be installed from the primary effluent conduit, 
downstream of the location where sludge recycles are returned, to carry flow to the northwest corner of 
the FC effluent channel (near FC 1, Bay C), where it would mix with secondary effluent and flow to 
disinfection and discharge.    

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 32 
	

 

Figure 4-6: Secondary Bypass Site Layout 

 

Figure 4-7: Secondary Bypass Process Flow Diagram 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 33 
	

Hydraulic modeling using Infoworks software indicates a bypass flow limitation of 220 mgd due to 
limitations within the FC effluent channel at the northwest discharge location, by FC 1, Bay C.  However, 
flow up to 320 mgd could be bypassed if the discharge location is moved farther east along the effluent 
channel receiving flow from the odd-numbered FCs. The secondary bypass option was analyzed, with a 
secondary bypass initiated at 400 mgd, and the results from the modeling analysis are summarized in 
Table 4-7. 

Table 4-7: Secondary Bypass Results 

  Details 
Flow through Plant 720 mgd  

Maximum Flow through 
Secondary Treatment 

400 mgd 320 mgd of PE flow would be bypassed around 
secondary treatment 

MLSS Concentration to 
the FCs 

2,900-3,100 mg/L Solids concentrations dictated by an SRT of 1.5 
days 

Estimated Effluent 
Quality 

<45 mg/L mg/L An acceptable SOR of 800 gpd/ft2 (based on 12 
FCs online, 400 mgd flow through secondary 

treatment, and 15 mgd internal recycle) is 
achieved with the bypass of 320 mgd.  Predicted 

effluent quality is sufficient to prevent permit 
violations. 

Key changes to 
equipment/infrastructure 

New infrastructure is required to 
reroute a portion of PE from the 
existing twin conduits to the FC 

effluent channel  

A passive weir structure with Parshall flume flow 
measurement is recommended 

Operational 
Requirements 

Wet weather monitoring and 
[...]
alternative, the recycle streams would be rerouted to the PCs to realize additional TSS and CBOD 
removal and increase the secondary treatment capacity.  Note, impacts on solids handling equipment 
would be minimal, as the primary sludge load would increase to the Gravity Thickeners, but the WAS 
load to those same Gravity Thickeners would decrease by approximately the same amount. 

Rerouting recycles to the primary clarifier influent removes some of the recycle load from the secondary 
treatment process. The reduction will take place during both wet and dry weather periods. During dry 
weather, the reduced loading will allow a reduction in MLSS while keeping a minimum of SRT of 1.5 
days, therefore reducing the MLSS loading on the FCs. The decrease in FC loading will result in lower 
effluent TSS and CBOD effluent concentrations during dry weather periods. 

 

Figure 4-20: Rerouted Recycle Streams Site Layout 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 51 
	

 

Figure 4-21: Rerouted Recycle Streams Process Flow Diagram 

Results from the modeling analysis examining the potential for 720 mgd of influent plant flow with 
rerouted recycle streams are summarized in Table 4-17. 

Table 4-17: Rerouted Recycle Streams Results 

  Details 
Flow through Plant 720 mgd  

Maximum Flow through 
Secondary Treatment 

720 mgd No bypass used in this option 

MLSS Concentration to the FCs ~2,000-3,500 mg/L Solids concentrations dictated by an SRT of 1.5 
days 

Estimated Effluent Quality >45 mg/L SOR of 1,400 gpd/ft2 (based on 12 FCs online, 
720 mgd influent flow, and 15 mgd internal 
recycle) limits the treatment capacity and 
prevents compliance with effluent limits 

Key changes to 
equipment/infrastructure 

New piping routed to the 
head of the PCs 

Feasibility analysis needed to ensure sufficient 
HGL exists 

Operational Requirements None  

The reduction in solids loading to the secondary treatment system would provide process stability benefits 
to treatment in dry weather as well as wet weather, allowing for operation at higher SRTs resulting in 
better quality effluent in dry weather. The increase in process stability may reduce the number of monthly 
percent removal violations, leading to improved permit compliance. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 52 
	

4.2.2.6 Structural modifications to the Final Clarifiers 

4.2.2.6.1 Process Description and High-Level Screening 

PVSC operates twelve secondary rectangular clarifiers. The clarifiers are split into two trains with six 
clarifiers each. Each clarifier is further divided into 3 “squircle” bays (A, B, C), with flow entering at the 
head of A and discharging over weirs in C. Figure 4-22 depicts the flow path and layout of the FCs.  

  

Figure 4-22. PVSC WWTP FC flow path 

The size and geometry of the current configuration does not allow for significant improvements to the 
internal structure of the FCs to improve settling or capacity.   

Two options exist to modify the existing FCs: 

 Implement the more intricate effluent launder structure that was built for testing in FC #1, as 
shown in Figure 4-23. 

 Completely rebuild the FC complex to remove the existing setup of rectangular clarifiers with 
three squircles in series, and create three independent squircle clarifiers with modern internal 
equipment out of each existing rectangular clarifier, as depicted in Figure 4-24.  New influent 
and effluent channels would be needed for feed and discharge for each FC. 

 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 53 
	

Figure 4-23: Effluent Launder in Bay C, FC 1 

 

Figure 4-24. Alternative FC flow path 

CFD simulations and historical operations during wet weather events have shown that FC 1 will fail when 
exposed to a sustained flow of 40 mgd (480 mgd total plant influent flow) when the oxygenation tank has 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 54 
	

a concentration of MLSS equal to 2,200 mg/L, despite its enhanced launders.  As a result, this option 
would not provide sufficient wet weather treatment capacity for 720 mgd total plant influent flow and 
does not provide as much secondary treatment capacity as other evaluated alternatives. 

The option to completely rebuild the FC complex to create three independent squircle clarifiers with 
modern internal equipment out of each existing rectangular clarifier will be evaluated in the following 
section. 

4.2.2.6.2 Alternatives Analysis 

Figure 4-25 and Figure 4-26 show how modifications to the existing FCs to create three independent 
squircle clarifiers with modern internal equipment out of each existing rectangular clarifier could be 
incorporated into PVSC’s existing site plan and treatment process.  Under this alternative, each existing 
FC bay would become its own distinct clarifier with RAS improvements, Energy Dissipating Inlet (EDI), 
center well, Stamford baffle, and suction headers or spiral scrapers to provide more modern FC 
configuration.  The influent channels would be built or reconfigured to distribute flow to each new 
clarifier and new effluent channels would be built to collect treated flow. 

 

Figure 4-25: Modifications to FCs Site Layout 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 55 
	

 

Figure 4-26: Modifications to FCs Process Flow Diagram 

Results from the modeling analysis examining the potential for 720 mgd of influent plant flow with 
modified FCs are summarized in Table 4-18. 

Table 4-18: Modifications to FCs Results 

  Details 
Flow through Plant 720 mgd  

Maximum Flow through 
Secondary Treatment 

720 mgd No bypass used in this option 

MLSS Concentration to 
the FCs 

~1,900-4,000 mg/L Solids concentrations dictated by an SRT of 1.5 days 

Estimated Effluent 
Quality 

>45 mg/L An SOR of 1,400 gpd/ft2 (based on 12 FCs online, 
720 mgd influent flow, and 15 mgd internal recycle) 

limits the treatment capacity and prevents 
compliance with effluent limits. 

Key changes to 
equipment/infrastructure 

Complete rebuild of the 12 
existing FCs  

New FCs, with RAS improvements, Energy 
Dissipating Inlet (EDI), center well, Stamford baffle, 

and suction headers or spiral scrapers 
Operational 

Requirements 
None  

Although rebuilding the FCs alone cannot achieve effluent permit compliance at 720 mgd influent flow, 
the use of modern FCs could provide increased wet weather secondary treatment up to a maximum 
influent flow of 600 mgd.   

There are several important considerations to rebuilding the FCs: 

 Significant process issues would be realized related to the MOPO during construction, as one 
or more FCs would be out of service for extended periods of time while construction is 
initiated and completed. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 56 
	

 The schedule for full-plant implementation would be on the order of 20 years or more, taking 
into account full-scale design and construction. 

 There is a significant cost (discussed in Section 0) associated with the complete reconstruction 
of the FCs. 

4.2.2.7 Routing Waste Activated Sludge into the Primary Clarifiers 

4.2.2.7.1 Process Description and High-Level Screening 

Routing WAS to the PCs could potentially offer a level of biological treatment to remove CBOD within 
the PCs by introducing biologically active biomass to the raw influent.  However, given the settling 
characteristics of WAS are significantly poorer than those of raw sewage, it is expected that poorer 
primary solids removals would be observed, resulting in an increased load to the secondary system.  This 
option would not provide an increase in wet weather treatment capacity and will not be evaluated further. 

4.2.2.8 Main Stream Ballasted Floc - BioMag® 

4.2.2.8.1 Process Description and High-Level Screening 

Another option to increase the capacity of the secondary treatment system, within the existing footprint, 
would be to incorporate a ballasted floc technology into the main-stream treatment train, as opposed to a 
wet weather side stream (as discussed in Section 4.2.2.3 with BioActiflo).   

BioMag® is a ballasted flocculation-aid wastewater treatment process that uses magnetite to increase the 
specific gravity of biological floc. Magnetite (Fe3O4) is an inert iron ore, with a specific gravity of 5.2 and 
a strong affinity for biological solids. Magnetite substantially increases the settling rate of the biomass, 
providing the opportunity to increase the capacity of the secondary system. 

The BioMag® system is shown in Figure 4-27.  Virgin and recovered magnetite are blended with mixed 
liquor or RAS in a magnetite mix tank. The ballasted mixed liquor then flows to the bioreactor, and then 
on to the secondary clarifier, where the solids settle and thicken. The majority of the resultant “sludge” 
(with ballast) is returned to the aeration tank via the RAS line. WAS is pumped through a shear mixer and 
then to the magnetic recovery drum, where the ballast is recovered and sent for blending with the mixed 
liquor in the magnetite mix tank. The excess biological solids (minus the magnetite) are wasted to sludge 
processing. Magnetite deposition at the floor of the reactor in cases with poor or limited mixing is a 
concern of the BioMag® process. 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 57 
	

 

Figure 4-27: BioMag® Process Schematic (courtesy Evoqua) 

Incorporating BioMag® into PVSC’s treatment process would require a very high magnetite usage at all 
times (during both dry and wet weather), with a ratio of magnetite to MLSS of 1:1.  Increased aeration 
and mixing would be needed to keep the magnetite in suspension.  No pure oxygen plants or plants of 
PVSC’s magnitude are currently operating with the BioMag® process, and significant piloting and testing 
would be required to understand if BioMag® is compatible with the pure oxygen process.  The 
technology associated with this alternative is deemed to be unproven for application at PVSC, is 
considered not feasible to increase PVSC’s wet weather treatment capacity and will not be evaluated 
further. 

4.2.2.9 Additional FC Infrastructure  

4.2.2.9.1 Process Description and High-Level Screening 

The existing FCs do not have sufficient capacity to handle flow up to 720 mgd.  Historical data, field 
sampling, and modeling analyses have shown that the FCs are limited in capacity to a firm 400 mgd.  To 
properly treat an additional 320 mgd, additional FCs would be required.  There is currently no space on 
the PVSC site to build new FCs, as the current open or feasible footprints are being used as follows: 

 The STP footprint is currently reserved for the future installation of a new Oxygen Production 
Plant, as discussed earlier in this report, and shown in Figure 4-17.   

 The site to the east of the primary clarifiers, shown in Figure 4-28, is the project site for the 
standby power generation facility   

 The property shown in Figure 4-29, is unavailable for any new infrastructure, due to pending 
litigation with the EPA regarding the Passaic superfund cleanup.   

 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 58 
	

 

Figure 4-28: Standby Power Generation Facility 

 

Figure 4-29: Site Associated with Passaic Superfund Cleanup 

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Potential Measures to Increase Wet Weather Capacity 59 
	

As such this option is considered not feasible to increase PVSC’s wet weather treatment capacity and will 
not be evaluated further. 

4.3 Cost Estimating Approach 

A preliminary opinion of probable capital cost (OPCC) will be developed for each alternative evaluated.  
These are preliminary estimates and should be used as a basis for concept screening. As stated in AACE 
International Recommended Practice No. 18R-97, Class 5 estimates have a typical accuracy of -20% to -
50% on the low side, and +30% to +100% on the high side. The OPCC incorporates the opinion of 
probable construction costs and the following factors: 

 Design Contingency: 50% 
 Contractor’s Overhead: 10% 
 Contractor’s Profit: 15% 
 Escalation: 3% to the assumed midpoint of construction 
 Bond and Insurance: 3% 

	  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Alternatives Evaluation 60 
	

5. Alternatives Evaluation 

Table 5-1 provides the preliminary opinion of probable capital costs for operational modifications and 
infrastructure improvements considered for implementation.  Details on the development of capital costs 
are included in Appendix A. 

Table 5-1:  Preliminary Opinion of Probable Costs 

Alternative Capital Costs Operational Costs 
20-year Net Present Value  

 ($M) 

CEPT $8  $500,000  $15  
Secondary Bypass $23  negligible $23  

Step-Feed $74  negligible $74  
BioActiflo $159 $300,000  $162  

Temporary RAS Storage $66  $100,000  $67  
Rerouting of Recycle Streams $4  negligible $4  

Modifications to FCs $182  negligible $182  

 
	  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Summary of Public Participation 61 
	

6. Summary of Public Participation 

The alternatives presented in this evaluation were presented to the public at the Supplemental CSO Team 
meeting held October 16, 2018.  The presentation, included as Appendix B, provided a summary of the 
plant’s existing infrastructure, treatment limitations at high flow conditions, alternatives identified for 
treatment, analysis methods (hydraulic, process, and CFD modeling), findings, and final 
recommendations (see Section 7.0). 

 
	  

Passaic Valley Sewerage Commission
Selection and Implementation of Alternatives Report

September 2020
Appendix A



Passaic Valley Sewerage Commission, New Jersey January 2019 
WWTP NFA  
  

            |   Selection of Recommended Measures for Implementation 62 
	

7. Selection of Recommended Measures for Implementation 

In order to select the recommended alternative(s) for implementation, the following feasibility criteria 